cSTEP
é‘

July 2016






Technology Options

for the Sanitation Value Chain

Team Members

Shubhra Singh
Sujaya Rathi
Sonali Patro

Shramana Dey

Riya Rachel Mohan

Center for Study of Science, Technology and Policy (CSTEP)
July, 2016



Center for Study of Science, Technology and Policy (CSTEP) is a private, not-for-profit (Section 25) Research
Corporation registered in 2005.

Designing and Editing by CSTEP
Disclaimer

While every effort has been made for the correctness of data/information used in this report, neither the
authors nor CSTEP accept any legal liability for the accuracy or inferences for the material contained in this
report and for any consequences arising from the use of this material.
[...]
Health regulation: high

The estimated cost of an ABR ranges from US$425 to US$650 per cu.m for a treatment capacity of
10cu.m if used in combination with other treatment modules.

Components of the system: This is a decentralised system. In this system, a pour flush/cistern flush
toilet is connected to an improved septic tank/conventional septic tank for storage of black water.
Manual/ motorised emptying and a truck are used for sludge collection and transport. After
collection from the septic tank, the sludge is transferred to the treatment facility. Treatment is
divided into three parts (Figure 48):

(1) Primary treatment: An anaerobic baffled reactor (ABR) is used for solid-liquid separation.

(2) After the solid-liquid separation, the liquid part is transferred to an effluent treatment plant,
i.e., a constructed wetland (CW) is used for the effluent treatment.

© CSTEP www.cstep.in 55



STEP

‘CENTER FOR STUDY OF
SCIENCE, FECHNOLOGY & FOLICY

Technology Options for the Sanitation Value Chain

(3) The solid part that is generated from the anaerobic baffled reactor is transferred to the sludge
treatment plant, i.e., solar drying bed (SDB) + co-composting is used for better quality of the sludge.

([ . )
- Simplified Sewerage
-
|

Simplified
Sewerage

Constructed
| Anaerobic Baffled Feactor | Wetland
-, ¢
’
. s
T d

reate Treated

Sludge Studee
‘ Solar Drying Bed + Co- ‘ Sludge Land
composting Application

Figure 48: Decentralised System for FSM (ABR + CW + Sludge Drying Bed + Co-composting)
Comparison of Systems

Table 17 provides a comparison of the 12 systems.

56 www.cstep.in © CSTEP



STEP

IR FOR STUDY OF

cem
SCIENCE, TECHHOLOGY & POLICY

Technology Options for the Sanitation Value Chain

Table 17: Comparison of 12 Systems w.r.t. Land, Energy, Performance & Cost

System System Name Type of System Applicability Land Performance Energy CAPEX OPEX
Nu System Lifeti of Availabi of the Requirem
mbe me System lity System ent
r
L . Twin pit, 10 Household 5 m2/HH for i . INR 4,500 /HH for
System 1 Twin-pit system | Onsite system years level Pit + Toilet Not required pit INR 400/HH/year
BOD, 75-85%;
SZ;;SO. 7 m2/HH for | COD,74-78%; IST, INR 75,000/HH; | | (oo /i{sg'/“iir. UDE
UDB + WSP + Co- . years; . Storage + TSS, 75-80%; WSP: INR ’ year; TU5,
. Decentralised | soak pit, 3- | Ward/city/clus . WSP, 5.7 INR
System 2A composting + Toilet; TN, 70-90%; 23,00,000/MLD;
o system 5 years, ter level kWh/d/MLD 50,00,000/MLD/year;
Chlorination WSP, 6,000 TP, 30-45%; UDB:
UDB/WSP, m2/MLD coliform, 60- 3,00,00,000/MLD WSP, INR
50 years ! T 2,00,000/MLD/year
99.9%
ST, 50
’ 7 m2/HH for
) years; _ON0/. IST, INR 75,000/HH; IST, INR
AD+ C.O Decentralised | soak pit, 3- | Ward/city/clus Stor.age * BOD, 60-90%; AD, 60 AD, INR 1,500/HH/year;
System 2B composting + Toilet; COD, 60-80%;
o system 5 years, ter level kWh/d/MLD 5,00,00,000/MLD AD, INR
Chlorination AD, 600 TSS, 60-85%
AD, 50 30,00,000/MLD/year
m2/MLD
years
BOD, 85-92%;
Centrifugation + onns, 7 m2/HH for - COD, 93-94%; k\?vslllp/'dl/gghii7n- IST, INR
ASP + . years; . Storage + TSS, 75-80%; /07| IST, INR 75,000/HH; '
. . Decentralised | soak pit, 3- | Ward/city/clus . Centrifugation: 1,500/HH/year;
System 2C | Vermicompostin Toilet; TN, >90%; ASP, 68,00,000/MLD
. system 5 years, ter level 20-300 kWh per ASP, INR
g + Ozonation ASP, 900 TP, >90%; .
ASP, 50 . metric tonne of 7,00,000/MLD /year
ears m2/MLD coliform, 60- solid
Y 90%
ST, 50 SBR, 153.7
. . 7 m2/HH for
Centrifugation + years; Storage + BOD, 95%; kWh/d/ MLD; IST, INR 75,000/HH; IST, INR
Svstem 2D SBR + Co- Decentralised | soak pit, 3- | Ward/city/clus Toilgt- COD, 90%; TSS, Centrifugation: SBR, INR 1,500/HH/year;
y composting + system 5 years, ter level SBR 4_5'0 95%; 20-300 kWh per 75,00,000/MLD SBR, INR
Chlorination SBR, 50 ; TN, 70-80% metric tonne of 6,00,000/MLD /year
m2/MLD .
years solid
ST, 50 R o MBR, 302.5 .
Centrifugation + years; 7 m?/HH for BOD, 95%; kWh/d/ MLp; | 1STINR75,000/HH; IST, INR
. . . Storage + COD, >90%; . . MBR, INR
MBR + Co- Decentralised | soak pit, 3- | Ward/city/clus . Centrifugation: 1,500/HH/year;
System 2E . Toilet; TSS, >90%; 30,000,000
composting + system 5 years, ter level 20-300 kWh per MBR, INR 9,00,000
Ozonation MBR, 50 MBR, 450 TN, >90%; TP, metric tonne of /MLD /MLD/year
’ m2/MLD >90% ; y
years solid
© CSTEP www.cstep.in 57



http://www.cstep.in/

Technology Options for the Sanitation Value Chain W e A Chcu
System System Name Type of System Applicability Land Performance Energy CAPEX OPEX
Nu System Lifeti of Availabi of the Requirem
mbe me System lity System ent
r
2 —90%:
MD+ AF+CW =+ | ontralised | Lre3MeNt | vy q city/clus | me/HHfor | BOD, 50-90%; AF, 34 BD, INR 60,000/HH BD, INR
System 3A | Co-composting + svstem plant life, ter level Storage + TSS, 50-80% KWh/d/MLD 1,400/HH/year
Chlorination Y 50 years Toilet
BOD, 75-85%;
— 0/
MD + WSP + Co- Treatment 7 m2/HH for (51*(;5])77;_;&//0 IST, INR 75,000/HH; IST, INR
Svstem 3B composting + Decentralised lant life Ward/city/clus Storage + ™ '70_900/0_' WSP, 5.7 WSP, INR 1,500/HH/year; WSP,
y Chlorination system P ’ ter level 5 ’ > kWh/d/MLD 23,00,000/MLD INR
50 years Toilet TP, 30-45%;
. 2,00,000/MLD /year
coliform, 60-
99.9%
BOD, 90-95%);
ASP + reed bed + Sewer and COD, 85-90%; ASP. INR
Svstem 4 Sludge Drying Networked treatment | Ward/city/clus ASP, 900 TSS, >90%; TN, ASP: 185.7 68.00 ObO/MLD ASP, INR
y Bed + Co- system plant life, ter level m2/MLD >60%; kWh/d/MLD T 7,00,000/MLD /year
composting 50 years coliform, 90-
99.9%
IT + CW + Sludge ST 50 7 m2/HH for IST, INR 75,000/HH; IST, INR
Svstem 5 Drying Bed + Co- | Decentralised eéars- Ward/city/clus Storage + BOD, 30-50%; IT, 45 IT, INR 1,500/HH/year;
y composting + system IT Bgo e‘ars ter level Toilet; IT, 900 TSS, 50-70%. kWh/d/MLD 5,00,00,000/MLD IT, INR
Chlorination S m?/MLD 30,00,000/MLD /year
BOD, 70-95%; ABR, INR
Svstem 6A | D f?f*;;giggo_ Networked Trlzér‘lttnl‘l‘;;‘t Ward/city/clus |  ABR, 1,000 TSS, 80-90%; ABR, 34 5,00,00,000 ABR, INR
y ymng bec system p ’ ter level m2/MLD coliform, 20- kWh/d/MLD INR/MLD 30,00,000/MLD /year
composting 50 years 30%
AF, US$350 to
US$500 per cu.m for
a treatment capacity
- 0/ - i
AF+ Sludge Networked Treatm_ent Ward /city /clus BOD, 50-90%; AF, 34 of 10_cu.m, 1f.the AF
System 6B | Drying Bed + Co- plant life, - TSS, 50-80% is used in -
) system ter level kWh/d/MLD L .
composting 50 years combination with
other treatment
modules (e.g., in
DEWATS) [39]
Belt Filter Press
. . . 7 m2/HH for
System 7 + CW_ + L.1me Decentralised | ST, 50 years | Ward/city/clus Storage + i 22 kWh/d/MLD i i
Stabilisation + system ter level .
o Toilet
chlorination
System System Name Type of System Applicability Land Performance Energy CAPEX OPEX
58 www.cstep.in © CSTEP




STEP

IR FOR STUDY OF

cem
SCIENCE, TECHHOLOGY & POLICY

Technology Options for the Sanitation Value Chain

Nu System Lifeti of Availabi of the Requirem
mbe me System lity System ent
r
BOD, 75-85%;
Svstem 8 DEAHS]B’]'Biiuf%eO_ Networked 50 vears | Ward/city/clus | UASB,1,000 | COD, 60-80%; UASB, 34 UASB, 1;\11\1st§,00,000 UASB, INR
y 'Zo n% et system y ter level m2/MLD TSS, 75-80%; kWh/d/MLD ' 6,00,000/MLD /year
posting TN, 10-20%.
BOD, 75-85%;
2 — (/A
MD + WSP + ST, 50 7 S“tloﬁ ;*é i"r (%(;SD' ;é_ggfj IST, INR 75,000/HH; IST, INR
. Decentralised years; Ward/city/clus a8 ’ > WSP, 5.7 WSP, INR 1,500/HH/year; WSP,
System 9 Solar Drying + Toilet; TN, 70-90%;
L system WSP, 50 ter level kWh/d/MLD 23,00,000MLD INR
Chlorination WSP, 6,000 TP, 30-45%; 200.000/MLD
years m2/MLD coliform, 60— 00,000/MLD/year
99.9%
PDB + CW+ }S/Z;IESO 7 m2/HH for
System 10 Shallow Decentralised trenching Ward/city/clus Storage + i ) IST, INR 75,000/HH IST, INR
Trenches + system . ter level . 1,500/HH/year
N site, 5-10 Toilet
Chlorination
years
BOD, 75-85%j;
2 — (/A
ST, 50 7;;# ;ﬂz ior (":r(;sD' ;g_ggf_' IST, INR 75,000/HH; IST, INR
Geo-bags + WSP+ | Decentralised years; geo- | Ward/city/clus ag ! > WSP, 5.7 WSP, INR 1,500/HH/year; WSP,
System 11 Toilet; TN, 70-90%;
Chlorination system bag, 6-12 ter level WSP: 6 0’00 TP’ 30_45%_’ kWh/d/MLD 23,00,000/MLD INR
months mZ/M'LD col’iform, 60: 2,00,000/MLD /year
99.9%
SﬁZRgDC:Ni; BOD, 70-95%; IST, INR 75,000/HH; IST, INR
¢ PIYINE | pecentralised Ward/city/clus |  ABR, 1,000 TSS, 80-90%; ABR, 34 ABR, INR 1,500/HH/year; ABR,
System 12 Bed + Co- >50 years
composting + system ter level m?/MLD coliform, 20- kWh/d/MLD 5,00,00,000 INR
A 30% /MLD; 30,00,000/MLD/year

TP: Twin Pit; IST: Improved Septic Tank; ST: Septic Tank; BD: Biogas Digester; UDB: Unplanted Drying Bed; PDB: Planted Drying Bed/Reed Bed; AD: Anaerobic Digester; MD: Mechanical
Dewatering; IT: Imhoff Tank; ABR: Anaerobic Baffled Reactor; BFP: Belt Filter Press; WSP: Waste Stabilisation Pond; ASP: Activated Sludge Process; SBR: Sequence Batch Reactor; MBR:
Membrane Bioreactor; CW: Constructed Wetland; AF: Anaerobic Filter; UASB: Upflow Anaerobic Sludge Blanket.

© CSTEP

www.cstep.in

59



http://www.cstep.in/

Technology Options for the Sanitation Value Chain y_ e

Part E: Benefits of Treated Sludge

After the final stage of sludge treatment, “treated sludge” would be produced. Treated sludge, which
is fully stabilised sludge, can serve in different reuse options such as in combustion as fuel [48], in
biochar production [49], in building materials [50] [51] and as a soil conditioner [52] [53] [54]
[55]. The most common reuse option for treated sludge is as a soil conditioner and fertiliser in
developing countries. Human excreta is rich in plant nutrients; the nitrogen, phosphorus and
potassium contained in human excreta are suitable as fertiliser. However, treated sludge and
effluent might still contain pathogens, and so it is recommended that before use of wastewater and
sludge for agricultural purposes, the applied material be characterised.

Part F: Compatibility Matrix
Compatibility matrix
Compatibility matrix defines the components (Table 18) that are compatible with each other.

Example of compatibility relation: if x and y are two options of two different sub processes, then
C(x,y) is defined as follows:

C(xy) = 1, if the two options are fully compatible.
C(xy) = 0.5, if the two options are neither fully compatible nor fully incompatible.
C(xy) = 0, if the two options are fully incompatible.

C(x,y) = NA, if the sub-processes to which the second option belongs is not applicable to the first
option.

Table 18: Components of the Sanitation Value Chain

Sanitation value chain Components Components code
User Interface Pour flush toilet U1l
Cistern flush U2
UDDT (Urine Diverting Dry Toilet) U3
Dry Toilet (composting toilet) U4
UDT U5
Community - Pour Flush U6
Public - pour flush u7
Community - Cistern U8
Public - Cistern U9
Storage/Collection/Treatment Twin pit S1
Septic Tank with soak pit, water tight
. : S2
(single/twin)
Conventional septic tank S3
Biogas digester S4
Septic Tank with soak pit - (Community
. S5
and Public)
Biogas Digester - (Community and Public) S6
Composting Chamber+Urine Tank S7
VIP S8
Composting Chamber S9
Emptying and Conveyance Gulper + Trucks E1l
Manual Diaphragm Pump + Trucks E2
MAPET (Manual Pit Emptying E3

60 www.cstep.in © CSTEP



STEP

STUDY O
IENCE, TECHNDIOGY & FOLICY

Technology Options for the Sanitation Value Chain

Part G: Sanitech Tool

Sanitation value chain Components Components code
Technology) + Trucks
Motorised Diaphragm Pump + Trucks E4
Trash Pump + Trucks E5
Pit Screw Auger + Trucks E6
Gobbler + Trucks E7
Small Bore E8
Simplified Sewerage E9
Primary Treatment Unplanted Drying Bed SE1
Planted Drying Bed /Reed Bed SE2
AD/UASB Reactor SE3
Centrifugation SE4
Thickening And Dewatering (Mechanical SES
Dewatering)
Settling And Thickening Tank SE6
Imhoff Tank SE7
Anaerobic Baffled Reactor SE8
Belt Filter Press SE9
Geobags SE10
Horizontal Gravel Filter SE11
Effluent Treatment WSP ET1
ASP ET2
SBR ET3
MBR ET4
ABR+CW ET5
cwW ET6
AF ET7
ASP+reed bed ET8
UASB ET9
ABR ET10
Sludge Treatment Co-Composting ST1
Vermicomposting ST2
Deep Row Entrenchment ST3
Sludge Drying Bed +Co-Composting ST4
Lime Stabilisation ST5
Solar Drying ST6
Shallow Trenches ST7
Geobag ST8
Solar Sludge Oven ST9
Disinfection Chlorination - Disinfection DI1
Ozone - Disinfection DI2
D1
D2
D3

The “Sanitech tool” has been developed by the Center for Study of Science, Technology and Policy
(CSTEP). This tool can be accessed at http://darpan.cstep.in/sanitation.

© CSTEP

www.cstep.in

61



http://darpan.cstep.in/sanitation

Technology Options for the Sanitation Value Chain

Objective

The objective is to develop a decision-support tool that will help cities in India to provide cost-
effective and sustainable sanitation options for all, especially the urban poor, through an integrated
framework for assessment of different sanitation options. It is well recognised by sanitation
researchers and strategic policy makers that there is a need for portfolio approaches to sanitation.
However, there is a need to build a broader framework for decision makers whose understanding
of the approach can influence how sanitation investments are prioritised. There is a need to
develop a broad resource base for decision makers, which will enable them to understand the
sanitation needs of a city as well as provide them information about a range of sanitation system
options that can serve these needs.

This platform will allow for a rational process for demonstrating the trade-offs between different
stakeholders preferences and views for addressing different key questions. All urban local bodies
need to have a sanitation plan, and this tool can help in this process of planning where the decision
of right systems (information from different sources mentioned above has been collated) is of
ultimate importance.

The Tool

In this context, the decision-support tool has been developed to facilitate an integrated approach to
the sanitation investment planning process for urban local bodies in India. The tool is envisioned to
provide stakeholders information and knowledge of existing and new technologies in a manner that
allows them to compare options, assess cost/benefits and make informed decisions. This will also
help decision makers to understand the relative value for money associated with decentralised
options, and to support an enabling policy and market environment for providers of sanitation
products and services. It can also be used as a capacity-building tool. The design of the tool will be
generic such that it can be used for any area provided certain data are available. Field data from a
city in India are being collected to demonstrate the potential of the tool. Sustainable access to
sanitation would mean not only access to sanitation, but also addressing the whole value chain. The
tool has a GIS-enabled user interactive interface, and allows users to create and compare scenarios;
it also allows the assessment of the impact of various sanitation options. It will provide a
framework for analysis, visualisation and self-learning where modification of system/technology
inputs based on new information, addition of new parameters for a system, and
addition/deletion/modification of systems can be done easily, enabling iterative action plans to get
the best solution by comparing scenarios. It will also help facilitate collaboration and consultation
with the partners, stakeholders, and decision makers within this sector. The information and
research outputs of the non-government organisations and knowledge partners working in the
sanitation domain can be integrated into this platform, enhancing the robustness of the tool,
instead of re-inventing the work done by them.

In short, this tool will aid decision-making by sharing data; creating, storing, and sharing scenarios;
comparing scenarios and identifying trade-offs; identifying avenues for improvement of models;
and identifying the need for new models and more sophisticated models. The tool will be
sufficiently robust to add new innovative sanitation systems for assessment as data from field